00000 O 0 O MENU BACK

3719 010A = yrarvio—ArI%7 ENGINE CONTROL EQUIPMENT

Rl HMRBES BB A A Bz & St il M= B &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3719 0103 000 [74%¥— WIRE 1 Fi—)
2 |3719 0105 000 |74¥— WIRE 1 THtl
3 | 0562 0106 017 |[E574vEY PIN 1 |p6x17
4 | 03500130 613 [PW WASHER 3 |6x13%x1.0
5 |0523 0106 000 |AF97°E™Y PIN SNAP 3 |FEU6
7 | 0560 0110 070 |4V F1—7E'Y PIN 1 |p10x70
8 | 0350 0141 022 [PW WASHER 1 [10x22x1.6
9 [05230110000|AFy7°EY PIN 1
10 | 3709 0121 000 [27")v%° SPRING 1 |#186
11 [A110 0108 030 |# b BOLT 1 |M8x 30
12 | A301 0108 003 [+vb NUT 1 [m8
13 [ 3718 0105 000 |7°'L—b PLATE 1
14 | 3718 0111 000 [Ln'— LEVER 1
15 [ 0350 0151 226 |PW WASHER 2
16 | 3629 4637 000 |47 % SPRING 2
17 | A301 0112 001 [Fvb NUT 1 [M12
18 | A301 0112 003 [Fvb NUT 1 |M12(3%&)
19 | 0691 0010 250 |%"Yy7° GRIP 1
20 [ 37180108 000 |7'L—F PLATE 1
21 | K110 0108 016 [F#&'JLF BOLT 3 |M8x 16(4T)
22 | 3709 3114 000 [A' 4 )Livyk BOOTS 1
23 [ 3513 3131 000 |7°FAFvH UM BAND 2 B
24 | 3715 0425 000 |n'UM BAND 1
25 [ 37190115 000|279 SPRING 1
28 [ 5210 0099 100 |SKNAV% — BAND 1
S01 | 3719 9902 000 [A°4" Lty PEDAL set 1
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